
SERIES 2200 LIFT ASSEMBLY

7XXXX

7XXXX

X
5913 16 210

D

C

11 4812 3

713 12

TITLE:

DWG.  NO.

B

DIMENSIONS ARE IN INCHES.

SHEET 1 OF 1
2200 Series Lift Exploded.SLDASM

DO NOT SCALE DRAWING

CONTAINED IN THIS 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATE

C

D

THE INFORMATION 

DRAWING IS THE SOLE 

IN PART OR AS A WHOLE 

NAME

10

REV

A

9

SUMNER MFG LLC

1

TOLERANCING PER: 

A

2

PERMISSION OF SUMNER 

B

311

SCALE: 

UNLESS OTHERWISE SPECIFIED

LLC. ANY REPRODUCTION 

MFG LLC IS PROHIBITED.

PROPRIETARY AND CONFIDENTIAL

INTERPRET GEOMETRIC

.005

NOTES/COMMENTS:

AS NOTED
FINISH

230.664 LBS.

MATERIAL MATERIAL CODE

NEXT ASSEMBLY

PARTS PER UNIT

E E

WEIGHT

8 6 5 4

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .01
THREE PLACE DECIMAL:     

7

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

BREAK ALL EDGES1.

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 784220 BASE ASSEMBLY, 2200 LIFT 1
2 784267 BOTTOM MAST ASSEMBLY, 2210 1
2 784275 BOTTOM MAST ASSEMBLY, 2208 1
3 784276 TOP MAST ASSEMBLY, 2208 1
3 784300 TOP MAST ASSEMBLY, 2210 1
4 784277 CARRIAGE ASSEMBLY, 2200 1
5 784250 FORK ASSEMBLY, 2200 SERIES 1
6 784268 LEG ASSEMBLY, RIGHT 1
7 784269 LEG ASSEMBLY, LEFT 1
8 784290 WINCH ASSEMBLY 1
9 784291 WINCH MOUNT ASSEMBLY, 2200 1

10 784218 BRAKE KIT, 2200 LIFT 1
11 784251 MAST BRACE (LEFT) 2200 LIFT 1
12 784252 MAST BRACE (RIGHT) 2200 LIFT 1
13 784260 MAST BRACE STRAP 1
14 784281 MAST HOLD DOWN ASSEMBLY, 2200 1
15 784744 MAST COVER - BOTTOM 2200 LIFT 2
16 779241 LIFTING STRAP, 2208 LIFT - 27 FT 1
16 779240 LIFTING STRAP, 2210 LIFT - 32 FT 1
17 774117 PIN, DOWEL 5/16 X 1 3/4" 1
18 773120 CLAMP, 5/16 10
19 776055 SCREW, SM #8 X 3/4 SELF TAPPING 8
20 771052 SCREW, HHC 5/16-18 X 1 PLTD 8
21 771053 SCREW, HHC 5/16-18 X 1 1/4 PLTD 2
22 772502 NUT, INSERT JAM 5/16-18 12
23 771239 SCREW, BHC 5/16-18 X 7/8" 2
24 772355 NUT, INSERT LOCK 3/8-16 3
25 773042 WASHER, FLAT 5/16 8
26 771107 SCREW, HHC 3/8-16 X 1 3
27 773040 WASHER, FLAT 3/8 3

28 784282 TOP HANDLE ASSEMBLY 2400  
(ONLY ON THE 2208) 1

7

6

27

24
1211

10

5

4

17

16

3

2

19

26

9

13

8
21

25

22

18
14

20

22 25

23

1

28

15

7XXXX

7XXXX

X
5913 16 210

D

C

11 4812 3

713 12

TITLE:

DWG.  NO.

B

DIMENSIONS ARE IN INCHES.

SHEET 1 OF 1
2200 Series Lift Exploded.SLDASM

DO NOT SCALE DRAWING

CONTAINED IN THIS 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATE

C

D

THE INFORMATION 

DRAWING IS THE SOLE 

IN PART OR AS A WHOLE 

NAME

10

REV

A

9

SUMNER MFG LLC

1

TOLERANCING PER: 

A

2

PERMISSION OF SUMNER 

B

311

SCALE: 

UNLESS OTHERWISE SPECIFIED

LLC. ANY REPRODUCTION 

MFG LLC IS PROHIBITED.

PROPRIETARY AND CONFIDENTIAL

INTERPRET GEOMETRIC

.005

NOTES/COMMENTS:

AS NOTED
FINISH

230.664 LBS.

MATERIAL MATERIAL CODE

NEXT ASSEMBLY

PARTS PER UNIT

E E

WEIGHT

8 6 5 4

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .01
THREE PLACE DECIMAL:     

7

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

BREAK ALL EDGES1.

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 784220 BASE ASSEMBLY, 2200 LIFT 1
2 784267 BOTTOM MAST ASSEMBLY, 2210 1
2 784275 BOTTOM MAST ASSEMBLY, 2208 1
3 784276 TOP MAST ASSEMBLY, 2208 1
3 784300 TOP MAST ASSEMBLY, 2210 1
4 784277 CARRIAGE ASSEMBLY, 2200 1
5 784250 FORK ASSEMBLY, 2200 SERIES 1
6 784268 LEG ASSEMBLY, RIGHT 1
7 784269 LEG ASSEMBLY, LEFT 1
8 784290 WINCH ASSEMBLY 1
9 784291 WINCH MOUNT ASSEMBLY, 2200 1

10 784218 BRAKE KIT, 2200 LIFT 1
11 784251 MAST BRACE (LEFT) 2200 LIFT 1
12 784252 MAST BRACE (RIGHT) 2200 LIFT 1
13 784260 MAST BRACE STRAP 1
14 784281 MAST HOLD DOWN ASSEMBLY, 2200 1
15 784744 MAST COVER - BOTTOM 2200 LIFT 2
16 779241 LIFTING STRAP, 2208 LIFT - 27 FT 1
16 779240 LIFTING STRAP, 2210 LIFT - 32 FT 1
17 774117 PIN, DOWEL 5/16 X 1 3/4" 1
18 773120 CLAMP, 5/16 10
19 776055 SCREW, SM #8 X 3/4 SELF TAPPING 8
20 771052 SCREW, HHC 5/16-18 X 1 PLTD 8
21 771053 SCREW, HHC 5/16-18 X 1 1/4 PLTD 2
22 772502 NUT, INSERT JAM 5/16-18 12
23 771239 SCREW, BHC 5/16-18 X 7/8" 2
24 772355 NUT, INSERT LOCK 3/8-16 3
25 773042 WASHER, FLAT 5/16 8
26 771107 SCREW, HHC 3/8-16 X 1 3
27 773040 WASHER, FLAT 3/8 3

28 784282 TOP HANDLE ASSEMBLY 2400  
(ONLY ON THE 2208) 1

7

6

27

24
1211

10

5

4

17

16

3

2

19

26

9

13

8
21

25

22

18
14

20

22 25

23

1

28

15



TOP MAST ASSEMBLY
MODEL 2208 (784276)
MODEL 2210 (784300)

7XXXX

7XXXX

X
13 1

DO NOT SCALE DRAWING
210

D

C

B

A

9 511 4812 3

7

REV

SCALE: 

D

.005

NOTES/COMMENTS:

CONTAINED IN THIS 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
THE INFORMATION 

DRAWING IS THE SOLE 

IN PART OR AS A WHOLE 

784300 TOP MAST ASSEMBLY

TITLE:

6

12

UNLESS OTHERWISE SPECIFIED

C

11

DWG.  NO.

10

INTERPRET GEOMETRIC

B

9

PROPRIETARY AND CONFIDENTIAL

A

113

LLC. ANY REPRODUCTION 

MFG LLC IS PROHIBITED.

DIMENSIONS ARE IN INCHES.

SHEET 1 OF 1
TOLERANCING PER: 

2210

PERMISSION OF SUMNER 
AS NOTED

FINISH

55.552 LBS.

MATERIAL MATERIAL CODE

NEXT ASSEMBLY

PARTS PER UNIT

E E

WEIGHT

8 6 5 4 3 2

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .01
THREE PLACE DECIMAL:     

TOP MAST ASSEMBLY, 

7

2

7

6

4

5

3

4

1

5

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

BREAK ALL EDGES1.

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 784225 TOP MAST (55") (2208 ONLY) 1

1 784227 TOP MAST (67") (2210 ONLY) 1

2 784263 TOP MAST ROLLER ASSEMBLY 1

3 784261 UPPER ROLLER ASSEMBLY 1

4 772507 1/4-20 INSERT JAM LOCK NUT 6

5 771045 SCREW, BHC 1/4-20 X 0.5" 6

6 784201 SLIDE 4

7 774116 PIN ROLL 1/8 X 3/8" LN 8

7XXXX

7XXXX

X
13 1

DO NOT SCALE DRAWING
210

D

C

B

A

9 511 4812 3

7

REV

SCALE: 

D

.005

NOTES/COMMENTS:

CONTAINED IN THIS 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
THE INFORMATION 

DRAWING IS THE SOLE 

IN PART OR AS A WHOLE 

784300 TOP MAST ASSEMBLY

TITLE:

6

12

UNLESS OTHERWISE SPECIFIED

C

11

DWG.  NO.

10

INTERPRET GEOMETRIC

B

9

PROPRIETARY AND CONFIDENTIAL

A

113

LLC. ANY REPRODUCTION 

MFG LLC IS PROHIBITED.

DIMENSIONS ARE IN INCHES.

SHEET 1 OF 1
TOLERANCING PER: 

2210

PERMISSION OF SUMNER 
AS NOTED

FINISH

55.552 LBS.

MATERIAL MATERIAL CODE

NEXT ASSEMBLY

PARTS PER UNIT

E E

WEIGHT

8 6 5 4 3 2

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .01
THREE PLACE DECIMAL:     

TOP MAST ASSEMBLY, 

7

2

7

6

4

5

3

4

1

5

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

BREAK ALL EDGES1.

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 784225 TOP MAST (55") (2208 ONLY) 1

1 784227 TOP MAST (67") (2210 ONLY) 1

2 784263 TOP MAST ROLLER ASSEMBLY 1

3 784261 UPPER ROLLER ASSEMBLY 1

4 772507 1/4-20 INSERT JAM LOCK NUT 6

5 771045 SCREW, BHC 1/4-20 X 0.5" 6

6 784201 SLIDE 4

7 774116 PIN ROLL 1/8 X 3/8" LN 8



NA

784310
1WEIGHT 55.703 LBS.

DIMENSIONS ARE IN INCHES.

MATERIAL CODE

NEXT ASSEMBLY

D

C

B

A
A

B

C

D

12345678

8 7 6

FINISH

DO NOT SCALE DRAWING

ASSEMBLY
MATERIAL

784267 BOTTOM MAST ASSEMBLY
SHEET 2 OF 2

A
DWG.  NO. REV

2

INTERPRET GEOMETRIC

.010

NOTES/COMMENTS:

CONTAINED IN THIS 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME

1

THE INFORMATION 

DRAWING IS THE SOLE 

IN PART OR AS A WHOLE 

PERMISSION OF SUMNER 

TITLE:
SUMNER MFG LLC

LLC. ANY REPRODUCTION 

SCALE: 

3

UNLESS OTHERWISE SPECIFIED

AS NOTED

TOLERANCING PER: 

PROPRIETARY AND CONFIDENTIAL

45

MFG LLC IS PROHIBITED.

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .03
THREE PLACE DECIMAL:     

10' BOTTOM MAST 

PARTS PER UNIT

7 4

1

5

3

6

9

6

6

8

2

6

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- A ADDED ITEM #8 AND ITEM #9 01-23-06 JLA

BREAK ALL EDGES1.

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 784224 BOTTOM MAST 55" (2208 ONLY) 1
1 784226 BOTTOM MAST 67" (2210 ONLY) 1
2 784262 BOTTOM MAST LOWER ROLLER ASSY 1
3 784261 UPPER ROLLER ASSEMBLY 1
4 784201 SLIDE 4
5 771045 SCREW, BHC 1/4-20 X 0.5" 3
6 772507 1/4-20 INSERT JAM LOCK NUT 6
7 774115 0.125 ROLL PIN 0.75" LN 8
8 784274 BOTTOM ROLLER BRACKET SUPPORT 1
9 771046 SCREW, BHSC 1/4-20 X 0.75" 3

NA

784310
1WEIGHT 55.703 LBS.

DIMENSIONS ARE IN INCHES.

MATERIAL CODE

NEXT ASSEMBLY

D

C

B

A
A

B

C

D

12345678

8 7 6

FINISH

DO NOT SCALE DRAWING

ASSEMBLY
MATERIAL

784267 BOTTOM MAST ASSEMBLY
SHEET 2 OF 2

A
DWG.  NO. REV

2

INTERPRET GEOMETRIC

.010

NOTES/COMMENTS:

CONTAINED IN THIS 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME

1

THE INFORMATION 

DRAWING IS THE SOLE 

IN PART OR AS A WHOLE 

PERMISSION OF SUMNER 

TITLE:
SUMNER MFG LLC

LLC. ANY REPRODUCTION 

SCALE: 

3

UNLESS OTHERWISE SPECIFIED

AS NOTED

TOLERANCING PER: 

PROPRIETARY AND CONFIDENTIAL

45

MFG LLC IS PROHIBITED.

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .03
THREE PLACE DECIMAL:     

10' BOTTOM MAST 

PARTS PER UNIT

7 4

1

5

3

6

9

6

6

8

2

6

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- A ADDED ITEM #8 AND ITEM #9 01-23-06 JLA

BREAK ALL EDGES1.

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 784224 BOTTOM MAST 55" (2208 ONLY) 1
1 784226 BOTTOM MAST 67" (2210 ONLY) 1
2 784262 BOTTOM MAST LOWER ROLLER ASSY 1
3 784261 UPPER ROLLER ASSEMBLY 1
4 784201 SLIDE 4
5 771045 SCREW, BHC 1/4-20 X 0.5" 3
6 772507 1/4-20 INSERT JAM LOCK NUT 6
7 774115 0.125 ROLL PIN 0.75" LN 8
8 784274 BOTTOM ROLLER BRACKET SUPPORT 1
9 771046 SCREW, BHSC 1/4-20 X 0.75" 3

BOTTOM MAST ASSEMBLY
MODEL 2208 (784275)
MODEL 2210 (784276)

NA

784310
1WEIGHT 55.703 LBS.

DIMENSIONS ARE IN INCHES.

MATERIAL CODE

NEXT ASSEMBLY

D

C

B

A
A

B

C

D

12345678

8 7 6

FINISH

DO NOT SCALE DRAWING

ASSEMBLY
MATERIAL

784267 BOTTOM MAST ASSEMBLY
SHEET 2 OF 2

A
DWG.  NO. REV

2

INTERPRET GEOMETRIC

.010

NOTES/COMMENTS:

CONTAINED IN THIS 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME

1

THE INFORMATION 

DRAWING IS THE SOLE 

IN PART OR AS A WHOLE 

PERMISSION OF SUMNER 

TITLE:
SUMNER MFG LLC

LLC. ANY REPRODUCTION 

SCALE: 

3

UNLESS OTHERWISE SPECIFIED

AS NOTED

TOLERANCING PER: 

PROPRIETARY AND CONFIDENTIAL

45

MFG LLC IS PROHIBITED.

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .03
THREE PLACE DECIMAL:     

10' BOTTOM MAST 

PARTS PER UNIT

7 4

1

5

3

6

9

6

6

8

2

6

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- A ADDED ITEM #8 AND ITEM #9 01-23-06 JLA

BREAK ALL EDGES1.

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 784224 BOTTOM MAST 55" (2208 ONLY) 1
1 784226 BOTTOM MAST 67" (2210 ONLY) 1
2 784262 BOTTOM MAST LOWER ROLLER ASSY 1
3 784261 UPPER ROLLER ASSEMBLY 1
4 784201 SLIDE 4
5 771045 SCREW, BHC 1/4-20 X 0.5" 3
6 772507 1/4-20 INSERT JAM LOCK NUT 6
7 774115 0.125 ROLL PIN 0.75" LN 8
8 784274 BOTTOM ROLLER BRACKET SUPPORT 1
9 771046 SCREW, BHSC 1/4-20 X 0.75" 3



CARRIAGE ASSEMBLY (784277) 



UPPER ROLLER ASSEMBLY  (784261)



BOTTOM MAST LOWER ROLLER ASSEMBLY (784262)



TOP MAST ROLLER ASSEMBLY (784263)



BASE ASSMEBLY,  2200 LIFT (784220)

NA

SEE NOTE
1LBS.

AS NOTED MATERIAL CODE

NEXT ASSEMBLY

D

C

B

A
A

B

C

D

12345678

8 7 6 5 4

48.027WEIGHT

FINISH

.010

2200 LIFT BASE ASSEMBLY

NOTES/COMMENTS:
DIMENSIONS ARE IN INCHES.

INTERPRET GEOMETRIC

SCALE: 

UNLESS OTHERWISE SPECIFIED

THE INFORMATION 

DO NOT SCALE DRAWING

CONTAINED IN THIS 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC

TOLERANCING PER: 

DRAWING IS THE SOLE 

IN PART OR AS A WHOLE 

PERMISSION OF SUMNER 

MATERIAL

TITLE:

A
DWG.  NO.

MFG LLC IS PROHIBITED.

LLC. ANY REPRODUCTION 

1

PROPRIETARY AND CONFIDENTIAL

REV

SHEET 1 OF 1
784220

23

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .03
THREE PLACE DECIMAL:     

PARTS PER UNIT

NEXT ASSEMBLY: 7843304, 7843306, 7843308, 7843310

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 784206 BASE WELDMENT 1

2 784221 AXLE, 2200 SERIES LIFT 1

3 774053 COTTER, CIRCLE Z/P 0.048 X 0.75" 2

4 776212 SPRING, #C0480-042-1250-M 2

5 775110 SPLIT RING 1-1/4" NICKEL PLATED 2

6 782510 PLUNGER 2

7 779905 CAP, 2" OD TUBE, BLACK 2

8 775065 BEARING 2

9 773015 5/16 BRASS WASHER 2

10 784273 GROOVED PIN 2

11 776084 RETAINING RING 'X' 4

12 779031 WHEEL, 8" THERMOPLASTIC GRAY 2

13 773060 WASHER, FLAT 1/2 USS 2

6

13

3

12

3

13

12 2

1

11 9
8

10

5

4

7

NA

SEE NOTE
1LBS.

AS NOTED MATERIAL CODE

NEXT ASSEMBLY

D

C

B

A
A

B

C

D

12345678

8 7 6 5 4

48.027WEIGHT

FINISH

.010

2200 LIFT BASE ASSEMBLY

NOTES/COMMENTS:
DIMENSIONS ARE IN INCHES.

INTERPRET GEOMETRIC

SCALE: 

UNLESS OTHERWISE SPECIFIED

THE INFORMATION 

DO NOT SCALE DRAWING

CONTAINED IN THIS 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC

TOLERANCING PER: 

DRAWING IS THE SOLE 

IN PART OR AS A WHOLE 

PERMISSION OF SUMNER 

MATERIAL

TITLE:

A
DWG.  NO.

MFG LLC IS PROHIBITED.

LLC. ANY REPRODUCTION 

1

PROPRIETARY AND CONFIDENTIAL

REV

SHEET 1 OF 1
784220

23

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .03
THREE PLACE DECIMAL:     

PARTS PER UNIT

NEXT ASSEMBLY: 7843304, 7843306, 7843308, 7843310

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 784206 BASE WELDMENT 1

2 784221 AXLE, 2200 SERIES LIFT 1

3 774053 COTTER, CIRCLE Z/P 0.048 X 0.75" 2

4 776212 SPRING, #C0480-042-1250-M 2

5 775110 SPLIT RING 1-1/4" NICKEL PLATED 2

6 782510 PLUNGER 2

7 779905 CAP, 2" OD TUBE, BLACK 2

8 775065 BEARING 2

9 773015 5/16 BRASS WASHER 2

10 784273 GROOVED PIN 2

11 776084 RETAINING RING 'X' 4

12 779031 WHEEL, 8" THERMOPLASTIC GRAY 2

13 773060 WASHER, FLAT 1/2 USS 2

6

13

3

12

3

13

12 2

1

11 9
8

10

5

4

7



LEG ASSEMBLY - RIGHT (784268)
LEG ASSEMBLY - LEFT (784269)

7XXXX

7XXXX

X
13 16 210

D

C

B

A

9 511 4812 3

7

REV

SCALE: 

D

2200 LEG ASSEMBLY EXPLODED VIEW

DO NOT SCALE DRAWING

CONTAINED IN THIS 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
THE INFORMATION 

DRAWING IS THE SOLE 

IN PART OR AS A WHOLE 

PERMISSION OF SUMNER 
TOLERANCING PER: 

TITLE:

12

UNLESS OTHERWISE SPECIFIED

C

11

DWG.  NO.

10

SHEET 1 OF 1

B

9

DIMENSIONS ARE IN INCHES.

A

113

LLC. ANY REPRODUCTION 

MFG LLC IS PROHIBITED.

PROPRIETARY AND CONFIDENTIAL

INTERPRET GEOMETRIC

.005

NOTES/COMMENTS:

AS NOTED
FINISH DNU

13.866 LBS.

MATERIAL

DNU

MATERIAL CODE

DNU
DNUDNU
DNUDNUDNU

DNU
DNU
DNU

NEXT ASSEMBLY

PARTS PER UNIT

E E

WEIGHT

8 6 5 4 3 2

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .01
THREE PLACE DECIMAL:     

7

5

1

2

4

3

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

BREAK ALL EDGES1.

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 784254 LEG WELDMENT, RIGHT 2200 LIFT 1

2 784253 LEG WELDMENT, LEFT 2200 LIFT 1

3 779030 2" SWIVEL CASTER 2

4 771049 SCREW, BHC 5/16-18 X .625"LN 8

5 772502 NUT, INSERT JAM 5/16-18 8

7XXXX

7XXXX

X
13 16 210

D

C

B

A

9 511 4812 3

7

REV

SCALE: 

D

2200 LEG ASSEMBLY EXPLODED VIEW

DO NOT SCALE DRAWING

CONTAINED IN THIS 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
THE INFORMATION 

DRAWING IS THE SOLE 

IN PART OR AS A WHOLE 

PERMISSION OF SUMNER 
TOLERANCING PER: 

TITLE:

12

UNLESS OTHERWISE SPECIFIED

C

11

DWG.  NO.

10

SHEET 1 OF 1

B

9

DIMENSIONS ARE IN INCHES.

A

113

LLC. ANY REPRODUCTION 

MFG LLC IS PROHIBITED.

PROPRIETARY AND CONFIDENTIAL

INTERPRET GEOMETRIC

.005

NOTES/COMMENTS:

AS NOTED
FINISH DNU

13.866 LBS.

MATERIAL

DNU

MATERIAL CODE

DNU
DNUDNU
DNUDNUDNU

DNU
DNU
DNU

NEXT ASSEMBLY

PARTS PER UNIT

E E

WEIGHT

8 6 5 4 3 2

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .01
THREE PLACE DECIMAL:     

7

5

1

2

4

3

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

BREAK ALL EDGES1.

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 784254 LEG WELDMENT, RIGHT 2200 LIFT 1

2 784253 LEG WELDMENT, LEFT 2200 LIFT 1

3 779030 2" SWIVEL CASTER 2

4 771049 SCREW, BHC 5/16-18 X .625"LN 8

5 772502 NUT, INSERT JAM 5/16-18 8



SERIES 2200 FOOT BRAKE ASSEMBLY (784218)



FORK ASSEMBLY 2200 SERIES (784250)

NA

784308,784310
1

MATERIAL CODE

NEXT ASSEMBLY

D

C

B

A
A

B

C

D

12345678

8 7 6 5 4 3 2

MATERIAL

LBS.11.242WEIGHT

FINISH

AS NOTED

2200 SERIES LIFTLLC. ANY REPRODUCTION 

MFG LLC IS PROHIBITED.

IN PART OR AS A WHOLE 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
TITLE:

DWG.  NO. REV
PERMISSION OF SUMNER 

TOLERANCING PER: 

DIMENSIONS ARE IN INCHES.

A
SHEET 1 OF 1

784250
SCALE: 

.010

PROPRIETARY AND CONFIDENTIAL

DRAWING IS THE SOLE 

INTERPRET GEOMETRIC

UNLESS OTHERWISE SPECIFIED

DO NOT SCALE DRAWING

CONTAINED IN THIS 
THE INFORMATION 

1

NOTES/COMMENTS:

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .03
THREE PLACE DECIMAL:     

FORK ASSEMBLY, 

PARTS PER UNIT

BREAK ALL EDGES1.

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- A ITEM 4 - 775110 WAS 779317 (RAPID LINK, PEAR SHAPED 1/8") - -

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 784245 FORK WELDMENT, 2200 SERIES 1

2 782510 PLUNGER 2

3 776212 SPRING, #C0480-042-1250-M 2

4 775110 SPLIT RING 1-1/4" NICKEL PLATED 2

3

4

3

4

2

2
1

NA

784308,784310
1

MATERIAL CODE

NEXT ASSEMBLY

D

C

B

A
A

B

C

D

12345678

8 7 6 5 4 3 2

MATERIAL

LBS.11.242WEIGHT

FINISH

AS NOTED

2200 SERIES LIFTLLC. ANY REPRODUCTION 

MFG LLC IS PROHIBITED.

IN PART OR AS A WHOLE 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
TITLE:

DWG.  NO. REV
PERMISSION OF SUMNER 

TOLERANCING PER: 

DIMENSIONS ARE IN INCHES.

A
SHEET 1 OF 1

784250
SCALE: 

.010

PROPRIETARY AND CONFIDENTIAL

DRAWING IS THE SOLE 

INTERPRET GEOMETRIC

UNLESS OTHERWISE SPECIFIED

DO NOT SCALE DRAWING

CONTAINED IN THIS 
THE INFORMATION 

1

NOTES/COMMENTS:

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .03
THREE PLACE DECIMAL:     

FORK ASSEMBLY, 

PARTS PER UNIT

BREAK ALL EDGES1.

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- A ITEM 4 - 775110 WAS 779317 (RAPID LINK, PEAR SHAPED 1/8") - -

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 784245 FORK WELDMENT, 2200 SERIES 1

2 782510 PLUNGER 2

3 776212 SPRING, #C0480-042-1250-M 2

4 775110 SPLIT RING 1-1/4" NICKEL PLATED 2

3

4

3

4

2

2
1



MAST HOLD DOWN ASSEMBLY, 2200 SERIES (784281)



TOP HANDLE ASSEMBLY  M(784282)



WINCH ASSEMBLY (784290)

7XXXX

7XXXX

X
13 16 210

D

C

B

A

9 511 4812 3

7

REV

SCALE: 

D

784290 EXPLODED VIEW

DO NOT SCALE DRAWING

CONTAINED IN THIS 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
THE INFORMATION 

DRAWING IS THE SOLE 

IN PART OR AS A WHOLE 

PERMISSION OF SUMNER 
TOLERANCING PER: 

TITLE:

12

UNLESS OTHERWISE SPECIFIED

C

11

DWG.  NO.

10

SHEET 1 OF 1

B

9

DIMENSIONS ARE IN INCHES.

A

113

LLC. ANY REPRODUCTION 

MFG LLC IS PROHIBITED.

PROPRIETARY AND CONFIDENTIAL

INTERPRET GEOMETRIC

.005

NOTES/COMMENTS:

AS NOTED
FINISH DNU

11.036 LBS.

MATERIAL

DNU

MATERIAL CODE

DNU
DNUDNU
DNUDNUDNU

DNU
DNU
DNU

NEXT ASSEMBLY

PARTS PER UNIT

E E

WEIGHT

8 6 5 4 3 2

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .01
THREE PLACE DECIMAL:     

7

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

BREAK ALL EDGES1.

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 WINCH, 4.1:1 RATIONWINCH COVER 
( NOT FOR SALE )

2 784289 WINCH HANDLE ASSEMBLY, 2300 1

3 784288 WINCH DRUM MACHINING 1

4 772502 NUT, INSERT JAM 5/16-18 1

5 771227 SCREW, SHC 5/16-18 X 2" 1

6 784842 WINCH ONE HANDLE REPLACEMENT 
KIT 1

7 785958 WINCH HOUSING BEARING,2400 LIFT 1

5

3

1

2

6

4

7

7XXXX

7XXXX

X
13 16 210

D

C

B

A

9 511 4812 3

7

REV

SCALE: 

D

784290 EXPLODED VIEW

DO NOT SCALE DRAWING

CONTAINED IN THIS 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
THE INFORMATION 

DRAWING IS THE SOLE 

IN PART OR AS A WHOLE 

PERMISSION OF SUMNER 
TOLERANCING PER: 

TITLE:

12

UNLESS OTHERWISE SPECIFIED

C

11

DWG.  NO.

10

SHEET 1 OF 1

B

9

DIMENSIONS ARE IN INCHES.

A

113

LLC. ANY REPRODUCTION 

MFG LLC IS PROHIBITED.

PROPRIETARY AND CONFIDENTIAL

INTERPRET GEOMETRIC

.005

NOTES/COMMENTS:

AS NOTED
FINISH DNU

11.036 LBS.

MATERIAL

DNU

MATERIAL CODE

DNU
DNUDNU
DNUDNUDNU

DNU
DNU
DNU

NEXT ASSEMBLY

PARTS PER UNIT

E E

WEIGHT

8 6 5 4 3 2

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .01
THREE PLACE DECIMAL:     

7

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

BREAK ALL EDGES1.

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 WINCH, 4.1:1 RATIONWINCH COVER 
( NOT FOR SALE )

2 784289 WINCH HANDLE ASSEMBLY, 2300 1

3 784288 WINCH DRUM MACHINING 1

4 772502 NUT, INSERT JAM 5/16-18 1

5 771227 SCREW, SHC 5/16-18 X 2" 1

6 784842 WINCH ONE HANDLE REPLACEMENT 
KIT 1

7 785958 WINCH HOUSING BEARING,2400 LIFT 1

5

3

1

2

6

4

7



WINCH MOUNT ASSEMBLY ( 784291)

NA

SEE NOTE
1

MATERIAL CODE

NEXT ASSEMBLY

D

C

B

A
A

B

C

D

12345678

8 7 6 5 4 3 2

MATERIAL

LBS.8.007WEIGHT

FINISH

AS NOTED

ASSEMBLYLLC. ANY REPRODUCTION 

MFG LLC IS PROHIBITED.

IN PART OR AS A WHOLE 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
TITLE:

DWG.  NO. REV
PERMISSION OF SUMNER 

TOLERANCING PER: 

DIMENSIONS ARE IN INCHES.

A
SHEET 1 OF 1

784291
SCALE: 

.010

PROPRIETARY AND CONFIDENTIAL

DRAWING IS THE SOLE 

INTERPRET GEOMETRIC

UNLESS OTHERWISE SPECIFIED

DO NOT SCALE DRAWING

CONTAINED IN THIS 
THE INFORMATION 

1

NOTES/COMMENTS:

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .03
THREE PLACE DECIMAL:     

WINCH MOUNT 

PARTS PER UNIT

4

2

6

7

5

3

1

NEXT ASSEMBLY: 784303, 784306, 784308, 784310

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- A ADDED GREASE FITTING 09-15-04 JLA

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 784292 WINCH MOUNT BOX WELDMENT 1
2 779527 HAND GRIP 1" X 5"LN 2
3 776212 SPRING, #C0480-042-1250-M 1
4 775110 SPLIT RING 1-1/4" NICKEL PLATED 1
5 782510 PLUNGER 1
6 779012 WHEEL, POLYOLEFIN 3" 2
7 774053 COTTER, CIRCLE Z/P 0.048 X 0.75" 2

NA

SEE NOTE
1

MATERIAL CODE

NEXT ASSEMBLY

D

C

B

A
A

B

C

D

12345678

8 7 6 5 4 3 2

MATERIAL

LBS.8.007WEIGHT

FINISH

AS NOTED

ASSEMBLYLLC. ANY REPRODUCTION 

MFG LLC IS PROHIBITED.

IN PART OR AS A WHOLE 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
TITLE:

DWG.  NO. REV
PERMISSION OF SUMNER 

TOLERANCING PER: 

DIMENSIONS ARE IN INCHES.

A
SHEET 1 OF 1

784291
SCALE: 

.010

PROPRIETARY AND CONFIDENTIAL

DRAWING IS THE SOLE 

INTERPRET GEOMETRIC

UNLESS OTHERWISE SPECIFIED

DO NOT SCALE DRAWING

CONTAINED IN THIS 
THE INFORMATION 

1

NOTES/COMMENTS:

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .03
THREE PLACE DECIMAL:     

WINCH MOUNT 

PARTS PER UNIT

4

2

6

7

5

3

1

NEXT ASSEMBLY: 784303, 784306, 784308, 784310

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- A ADDED GREASE FITTING 09-15-04 JLA

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 784292 WINCH MOUNT BOX WELDMENT 1
2 779527 HAND GRIP 1" X 5"LN 2
3 776212 SPRING, #C0480-042-1250-M 1
4 775110 SPLIT RING 1-1/4" NICKEL PLATED 1
5 782510 PLUNGER 1
6 779012 WHEEL, POLYOLEFIN 3" 2
7 774053 COTTER, CIRCLE Z/P 0.048 X 0.75" 2



TITLE PAGE - DUALLY WHEEL KIT (784258)



WORK TRAY ASSEMBLY (784240)

7XXXX

7XXXX
X

16

.005

10

D

C

B

A
A

13 9 511 4812 3
SCALE: 

UNLESS OTHERWISE SPECIFIED
THE INFORMATION 

DO NOT SCALE DRAWING

CONTAINED IN THIS 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
TITLE:

DRAWING IS THE SOLE 

IN PART OR AS A WHOLE 

PERMISSION OF SUMNER 

DNU

TOLERANCING PER: 

DNU

13

LLC. ANY REPRODUCTION 

D

12

REV

11

784240

C

10

SHEET 1 OF 1

B

9 7

MFG LLC IS PROHIBITED.

PROPRIETARY AND CONFIDENTIAL

INTERPRET GEOMETRIC

DIMENSIONS ARE IN INCHES.
NOTES/COMMENTS:

MATERIAL CODE

LBS.
DNU
15.097

DWG.  NO.
MATERIAL AS NOTED
FINISH

DNU

2

DNUDNU
DNUDNUDNU

DNU
DNU

NEXT ASSEMBLY

PARTS PER UNIT

E E

WEIGHT

8 6 5 4 3 2 1

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .01
THREE PLACE DECIMAL:     

7

4
1

3

2

4

3

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

BREAK ALL EDGES1.

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 784239 ALUMINUM TRAY WELDMENT 1

2 784302 ALUMINUM TRAY PLUNGER ASSEMBLY 2

3 771045 SCREW, BHC 1/4-20 X 0.5" 4

4 772507 1/4-20 INSERT JAM LOCK NUT 4

7XXXX

7XXXX
X

16

.005

10

D

C

B

A
A

13 9 511 4812 3
SCALE: 

UNLESS OTHERWISE SPECIFIED
THE INFORMATION 

DO NOT SCALE DRAWING

CONTAINED IN THIS 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
TITLE:

DRAWING IS THE SOLE 

IN PART OR AS A WHOLE 

PERMISSION OF SUMNER 

DNU

TOLERANCING PER: 

DNU

13

LLC. ANY REPRODUCTION 

D

12

REV

11

784240

C

10

SHEET 1 OF 1

B

9 7

MFG LLC IS PROHIBITED.

PROPRIETARY AND CONFIDENTIAL

INTERPRET GEOMETRIC

DIMENSIONS ARE IN INCHES.
NOTES/COMMENTS:

MATERIAL CODE

LBS.
DNU
15.097

DWG.  NO.
MATERIAL AS NOTED
FINISH

DNU

2

DNUDNU
DNUDNUDNU

DNU
DNU

NEXT ASSEMBLY

PARTS PER UNIT

E E

WEIGHT

8 6 5 4 3 2 1

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .01
THREE PLACE DECIMAL:     

7

4
1

3

2

4

3

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

BREAK ALL EDGES1.

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 784239 ALUMINUM TRAY WELDMENT 1

2 784302 ALUMINUM TRAY PLUNGER ASSEMBLY 2

3 771045 SCREW, BHC 1/4-20 X 0.5" 4

4 772507 1/4-20 INSERT JAM LOCK NUT 4


